
DRINKING WATER SYSTEMS: 2   365 DAYS A YEAR SAFE DRINKING WATER 

SERVED POPULATION: 14 118   COMPLY WITH APPLICABLE LEGISLATION 

MAINTAIN & CONTINUALLY IMPROVE THE QMS 

 

 

 

 

2021 Drinking 
Water Quality 
Report 
Loyalist Township Utilities Division 



Table of Contents 
 

1. Introduction ................................................................................................................................. 1 

2. Executive Summary ...................................................................................................................... 2 

3. Quality Management System Policy............................................................................................. 3 
[...]
16. Key Contacts ............................................................................................................................. 34 

 



Availability of the Annual Summary Report 
 
In light of Section 11 (7) and 11 (10) of Ontario Regulation 170/03, 
the notice of availability is generally done on-line through the 
Township’s website and on the customers’ bi-monthly water bill. 
 
The annual report is available to the public by visiting the 
Township’s web site at: https://www.loyalist.ca/en/living-in-
loyalist/water-quality.aspx 
 
Copies of the report can also be obtained, at no charge, from 
Loyalist Township office located at 263 Main Street, Odessa, ON, 
(613) 386-7351. 
 
Any member of the public can also request to inspect, under 
Section 12 of Ontario Regulation 170/03, any sample results and 
reports prepared under Section 11 and Schedule 22 of Ontario 
Regulation 170/03, free of charge, during Loyalist Township regular 
office hours. 
 
 

If you are a person with a disability and need Loyalist 
Township information in another format, please contact 613-
386-7351 ext. 170 between 8:30 a.m. – 4:30 p.m. or e-mail 

info@loyalist.ca. 
  

https://www.loyalist.ca/en/living-in-loyalist/water-quality.aspx
https://www.loyalist.ca/en/living-in-loyalist/water-quality.aspx
mailto:info@loyalist.ca


 

 

 

 

20
21

 D
rin

ki
ng

 W
at

er
 Q

ua
lit

y 
Re

po
rt

 

 

1 

2021 Drinking 
Water Quality 
Report 
Loyalist Township Utilities Division 

1. Introduction 
 

This annual summary report is prepared and 
submitted to our water customers who have their 
drinking water supplied by the Fairfield Drinking 
Water System and the Bath Drinking Water 
System and to the Council of Loyalist Township, 
in accordance with Section 11 and Schedule 22 of 
Ontario Regulation 170/03, as amended.  
 
The report covers the period of January 1st to 
December 31st, 2021. 
 
The quality of Loyalist Township’s drinking water 
is continuously monitored and tested by 
advanced on-line instrumentation, Supervisory 
Control and Data Acquisition (SCADA) system 
and is operated and maintained by certified 
Township staff who have successfully completed 
rigorous training and testing to become certified 
Drinking Water treatment and Distribution 
System Operators.  
 

  

 

 

Loyalist 

Township 

delivers safe & 

high quality 

drinking water 

 



 

 

 

 

 

 

20
21

 D
rin

ki
ng

 W
at

er
 Q

ua
lit

y 
Re

po
rt

 

 

2 

2. Executive Summary 
 

The water delivered to the customers of the Bath and Fairfield 
drinking water systems (DWS) continues to meet all water quality 
standards.  
 
In 2021, 1.08 million litres of potable water were delivered to the 
Fairfield water distribution system and 0.57 million litres to the 
Bath water distribution system. The maximum daily treated water 
volume was recorded at 60% of the Fairfield Water Treatment 
Plant’s rated capacity and 49.5% for the Bath Water Treatment 
Plant.  
 
All sampling required by the applicable acts, regulations, permits 
and licenses has been conducted in accordance with the legislation. 
All reports required by applicable acts, regulations, permits and 
licenses have been prepared and submitted in accordance with the 
legislation.  
 
The Ministry of Environment, Conversation and Parks (MECP 
inspected both plants in 2021. The inspection rating for Fairfield 
was 100% and the inspection rating for Bath was 98.16% due to a 
short exceedance of the limit of the permit to take water during 
commissioning of the upgraded mebrane filtration system. The filter 
effluent turbidity did not exceed the limits of the Ontario Drinking 
Water Quality Standard (ODWQS). All regulated physical, 
microbiological, inorganic and organic chemical parameters tested 
in 2021 were well below the limits and/or maximum allowable 
concentration (MAC).  
 
To the best of our knowledge, both drinking water systems are in 
compliance with all regulatory requirements of the Drinking Water 
Works Permit, Municipal Drinking Water License, Permit to Take 
Water, Safe Drinking Water Act and its regulations, except for the 
short exceedance of the permit to take water at Bath WTP in 
January 2021.  



 

 

 

 

20
21

 D
rin

ki
ng

 W
at

er
 Q

ua
lit

y 
Re

po
rt

 

 

3 

3. Quality Management System Policy 
 

Municipal 
drinking water 
systems in 
Ontario must 
operate under a 
licensing 
program. One of 
the requirements 
of the Municipal 
Drinking Water License is to have a quality 
management system (QMS) in place that meets 
the minimum requirements of the Ontario 
Drinking Water Quality Management Standard.  

Management systems are preventive and 
proactive in nature and focus on consistency and 
continuous improvement. A QMS follows a cycle 
that includes planning what you are going to do, 
do what you planned, check what you did and 
improve.  

Loyalist Township QMS Policy: Loyalist 
Township is committed to comply with all 
applicable legislative and regulatory requirements, 
as it relates to drinking water quality, to supply 
our consumers with safe drinking water and is 
committed to the maintenance and continual 
improvement of the QMS. 

  

LOYALIST IS 

COMMITTED TO: 

 

comply with 

applicable 

legislation 

 

supply safe 

drinking water 

 

maintain and 

continually 

improve the QMS 



 

 

 

 

 

 

20
21

 D
rin

ki
ng

 W
at

er
 Q

ua
lit

y 
Re

po
rt

 

 

4 

4. Description of the Fairfield DWS 
 

Drinking Water System Number: 220009229 
Drinking Water System Name: Fairfield Drinking Water System 
Owner & Operator: Corporation of Loyalist 

Township 
Operating Authority Accreditation: CERT-0127696  
Drinking Water System Category Large Municipal Residential 
Drinking Water Works Permit: 158-201  
Municipal Drinking Water License: 158-101  
Design Capacity:    8,000 m3 per day  
Type of Filtration:   ultrafiltration 
Commissioned in the Year:  2000 
Original Design Period:   2000-2046 
Permit to take Water:   6024-9LUKNX  
Rate of Taking:    9,000 m3 per day  
Raw Water Source:   Lake Ontario 
Population Served:   11,012 
 
The Fairfield Water Treatment Plant currently serves the population 
of Amherstview, Odessa, Harewood, Brooklands and Taylor-Kidd 
Blvd / Loyalist East industrial parks.  

The treatment facility consists of a membrane ultrafiltration system 
followed by chlorination for disinfection. A target (average) free 
chlorine residual of 1.1 to 1.2 mg/l at the effluent of the chlorine 
contact chamber is desired to maintain a free chlorine residual of 1 
mg/l at the effluent of the treatment plant. Granular activated 
carbon adsorbers are used at certain times of the year to assist in 
the control of taste and odor as well as a raw water intake 
chlorination system for Zebra Mussel control.  

With the introduction of ultrafiltration technology, the Fairfield 
Water Treatment Plant is surpassing the Ministry of the 
Environment and Climate Change’s minimum treatment guidelines 
for waterworks using a surface water source.  

The distribution system uses elevated water storage located in 
Amherstview (1,100 m3 capacity) and Odessa (900 m3 capacity). 
The booster pumping station is on County Road # 6, north of Taylor 
Kidd Blvd, with a water reservoir (4,225 m3 capacity) and 



 

 

 

 

20
21

 D
rin

ki
ng

 W
at

er
 Q

ua
lit

y 
Re

po
rt

 

 

5 

chlorination booster capability to ensure the maintenance of 
acceptable chlorine residual in the system. The Odessa water 
tower, located at the east end of Main Street, Odessa, is also 
equipped with chlorination booster capability. Chlorine residual in 
the water leaving each of the reservoirs is monitored continuously 
with free chlorine residual analyzers.  

Chemicals used within the Fairfield Drinking Water System (DWS) 
for treatment/disinfection are chlorine gas (disinfection), sodium 
hypochlorite (disinfection) and sodium bisulphite (treatment of 
plant residue back to the raw water source). The chlorine gas and 
sodium hypochlorite used within the Fairfield DWS meet all 
applicable standards set in the Municipal Drinking Water License, in 
line with the American Water Works Association (AWWA) and the 
American National Standards Institute (ANSI) safety criteria 
standards NSF/60. The plant is operated with automated pre-
chlorination for Zebra Mussel control and disinfection. 

Emergency power supply equipment is installed at the treatment 
plant and Booster Station to ensure safe drinking water is supplied 
to our customers even during power outages. 

 

 

 

 

 

 

 

 

 

 

  



 

 

 

 

 

 

20
21

 D
rin

ki
ng

 W
at

er
 Q

ua
lit

y 
Re

po
rt

 

 

6 

5. Description of the Bath DWS 
 

Drinking Water System Number: 220002217 
Drinking Water System Name: Bath Drinking Water System 
Owner & Operator: Corporation of Loyalist 

Township 
Operating Authority Accreditation: CERT-0127696 
Drinking Water System Category: Large Municipal Residential 
Drinking Water Works Permit: 158-202  
Municipal Drinking Water License: 158-102 
Design Capacity:    6,000 m3/day (MGF) 

5,450 m3/day (MPAK) 
Type of Filtration: ultrafiltration 
Commissioned in the Year:  1997 
Design Period:    1997-2040 
Permit to Take Water:   4521-9LTHDP  
Rate of Taking:    7,515 m3 per day 
Source of Water:    Lake Ontario 
Population Served:   3,106 
 
The Bath Drinking Water System currently serves the population of 
Bath and the Bath and Millhaven Correctional Services Canada 
Institutions (CSC). 
 
The Bath Water Treatment Plant consisted of coarse screens, a 
direct filtration package-plant using two multi-media filters 
(granular activated carbon, silica sand and gravel, see picture 
below). In 2020, the plant was upgraded to a membrane gravity 
filtration system (MGF) to be able to handle sudden and sustained 
increases in raw water turbidity and incorporate full redundancy 
into the treatment system with a rated capacity of 6,000 m3/day. 
During the construction and upgrade of the filtration system from 
August 2020 to January 2021 a mobile ultrafiltration unit (MPAK) 
was used for the production of potable water. The Township’s 
operators were diligent and worked hard during the commissioning 
of the membrane gravity filtration in January and February 2021 to 
ensure that safe drinking water was delivered to the customers at 
all the time.  



 

 

 

 

20
21

 D
rin

ki
ng

 W
at

er
 Q

ua
lit

y 
Re

po
rt

 

 

7 

The plant is operated with automated pre-chlorination for Zebra 
Mussel control and disinfection. Emergency power supply 
equipment is installed at the treatment plant to ensure safe 
drinking water is supplied to our customers even during power 
outages. Turbidity of the filtered water and free chlorine residual in 
the water leaving the treatment facility are monitored continuously. 

The distribution system has an elevated storage reservoir of 
1,891 m3 capacity located adjacent to the west side of the 
Millhaven Correctional property, in the east end of the Village. 
Chlorine residual in the water leaving the reservoir is monitored 
continuously with a free chlorine residual analyzer. 

The facility far exceeds the Ministry of the Environment’s minimum 
treatment guidelines for waterworks using a surface water source.  
Chemicals used for water treatment/disinfection within the Bath 
Drinking Water System (DWS) are chlorine gas (disinfection), PAX 
XL54 (coagulation), sodium hypochlorite (to clean the membranes) 
and calcium thiosulfate (to treat the plant residue back to the raw 
water source). They meet all applicable standards set in the 
Municipal Drinking Water License in line with the American Water 
Works Association (AWWA) and the American National Standards 
Institute (ANSI) safety criteria standards NSF/60. 

 

 



 

 

 

 

 

 

20
21

 D
rin

ki
ng

 W
at

er
 Q

ua
lit

y 
Re

po
rt

 

 

8 

6. Flow Summary 
 
The Ministry of the Environment, Conservation 
and Parks (MECP) issues permits to take water 
(PTTW), allowing municipal drinking water 
systems to draw from a water source for water 
treatment and distribution purposes. 
 
 

6.1 Fairfield DWS 
 
The MECP issued Loyalist Township its most 
recent PTTW on July 15, 2014. The permit is 
valid for 10 years and allows the Township to 
draw a maximum of 9,000 m3 of water per day 
from Lake Ontario for the Fairfield Water 
Treatment Plant.  
 

   

  

 

 

Fairfield DWS 

 

Total Raw Water 
Taken in 2021 

1,362,044 m3 

 

Maximum Daily 
Raw Water 

Volume Taken 

5,922 m3 

(66 % of limit) 

 

 

0

1,000

2,000

3,000

4,000

5,000

6,000

7,000

8,000

9,000

10,000

JAN FEB MAR APR MAY JUN JUL AUG SEPT OCT NOV DEC

Da
ily

 R
aw

 F
lo

w
 (m

3/
d)

Fairfield Daily Raw Water Flow 2021

Average Daily Flow (m3/d) Maximum Daily Flow (m3/d)



 

 

 

 

20
21

 D
rin

ki
ng

 W
at

er
 Q

ua
lit

y 
Re

po
rt

 

 

9 

Based on the current Municipal Drinking Water  
License, the water treatment plant’s rated apacity 
(8,000 m3 per day) is assessed as being the 
volume of water that flows from the treatment 
system to the distribution system or water 
demand. 
 
Drought, major service leaks and annual  
maintenance in the distribution system (flushing,  
tower turnovers) attributed to a higher demand 
in the spring time. The water demand reached its  
maximum in June and was calculated to 60 % of  
the plant’s rated capacity. Repairs of distribution 
system watermains reduced significantly the 
water demand in the system.  
The higher demand at the end of October 
occurred due to the installation of a mixer and 
the required disinfection in the Booster Station. 
 

Fairfield DWS 

 

Total treated 
water sent to the 

distribution 
system in 2021 

1,108,487 m3 

 

Maximum Daily 
Treated water 

Volume 

4,813 m3/day  

(60 % of rated 
capacity) 

 

 

0

1,000

2,000

3,000

4,000

5,000

6,000

7,000

8,000

9,000

JAN FEB MAR APR MAY JUN JUL AUG SEPT OCT NOV DEC

Da
ily

 T
re

at
ed

 F
lo

w
 (m

3/
d)

Fairfield Daily Treated Water Flows 2021

Daily Average Flow (m3/d) Maximum Daily Flow (m3/d)

Rated Capacity (m3/d)



 

 

 

 

 

 

20
21

 D
rin

ki
ng

 W
at

er
 Q

ua
lit

y 
Re

po
rt

 

 

10 

 
 

 

 Bath DWS 

 

Total Raw Water 
Taken in 2021 

601,824 m3 

 

Maximum Daily 
Raw Water 

Volume Taken 

3,146 m3       

(41.9 % of the 
limit) 

The uncommitted reserve capacity calculation  
performed in 2021 places the expansion of the  
Fairfield Water Treatment Plant at the year 2046, 
considering 125 Equivalent Residential Units 
(ERUs)/year with the current inventory of draft 
plan approved development. 

This expansion date is subject to change forward  
or backwards based on size of development 
being approved, changes in limits of the service 
area, actual growth rate and water demand. 
 

 

6.2 Bath DWS 

 

The most recent PTTW for this system was 
issued on July 18, 2014. The permit is valid for 
10 years and allows the Township to draw a 
maximum of 7,515 m3 of water per day from 
Lake Ontario for the Bath Water Treatment Plant.  

 

 
 

Two incidents caused higher daily raw flows in 
2021: in January and February the upgraded  
 

0
1,000
2,000
3,000
4,000
5,000
6,000
7,000
8,000

JAN FEB MAR APR MAY JUN JUL AUG SEPT OCT NOV DEC

Bath Daily Raw Water Flows 2021

Average Daily Flow (m3/d) Maxmium Daily Flow (m3/d) PTTW (m3/d)



 

 

 

 

20
21

 D
rin

ki
ng

 W
at

er
 Q

ua
lit

y 
Re

po
rt

 

 

11 

membrane gravity filtration system was 
commissioned. 
 
Flows were tested in January and the limit of the 
Permit to Take Water was slightly exceeded.  Based 
on the Municipal Drinking Water License, the water 
treatment plant’s rated capacity (6,000 m3 per day, 

 
4540 m3 per day for the mobile unit respective) is 
assessed as being the volume of water that flows 
from the treatment system to the distribution 
system or water demand.  

 
For 2021, the water demand reached 49.5 % of the 
plant’s rated capacity (6,000 m3 per day). This was 